
NPDES PERMIT NO. NM0020303 
FACT SHEET 

 
FOR THE DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) 
PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES 
 
APPLICANT  
 
Village of Los Lunas 
P.O. Box 1209 
Los Lunas, NM 87031 
 
ISSUING OFFICE 
 
U.S. Environmental Protection Agency 
Region 6 
1445 Ross Avenue 
Dallas, Texas 75202-2733 
 
PREPARED BY 
 
Ruben Alayon-Gonzalez 
Water Division 
VOICE: 214-665-2785 
EMAIL: alayon-gonzalez.ruben@epa.gov 
 
DATE PREPARED 
 
February 6, 2018 
 
PERMIT ACTION 
 
Proposed reissuance of the current permit issued with an effective date of April 18, 2013 and an 
expiration date of May 31, 2018. 
 
RECEIVING WATER – BASIN 
 
Rio Grande – Middle Rio Grande Basin 
 
 
 
 
 
 
 
 



PERMIT NO. NM0020303 FACT SHEET       Page 2 of 17 

DOCUMENT ABBREVIATIONS 
 
In the document that follows, various abbreviations are used. They are as follows:   
 
4Q3  Lowest four-day average flow rate expected to occur once every three-years 
BAT  Best available technology economically achievable 
BCT  Best conventional pollutant control technology 
BPT  Best practicable control technology currently available 
BMP   Best management plan 
BOD5  Biochemical oxygen demand (five-day) 
BPJ  Best professional judgment 
C/100 mL Colonies (#) per 100 Milliliters  
CBOD  Carbonaceous biochemical oxygen demand (five-day unless noted otherwise) 
CD  Critical dilution 
CFR  Code of Federal Regulations 
cfs  Cubic feet per second 
COD  Chemical oxygen demand 
COE  United States Corp of Engineers 
CWA  Clean Water Act 
DMR  Discharge monitoring report 
ELG  Effluent limitation guidelines 
EPA  United States Environmental Protection Agency 
ESA  Endangered Species Act 
FCB  Fecal coliform bacteria 
F&WS   United States Fish and Wildlife Service 
MDL  Method detection limit 
mg/L  Milligrams per Liter 
µg/L  Micrograms per Liter 
MGD  Million gallons per day 
NMAC  New Mexico Administrative Code 
NMED  New Mexico Environment Department 
NMIP  New Mexico NPDES Permit Implementation Procedures 
NMWQS New Mexico State Standards for Interstate and Intrastate Surface Waters 
NPDES  National Pollutant Discharge Elimination System 
MQL  Minimum quantification level 
O&G  Oil and grease 
POTW  Publically Owned Treatment Works 
RP  Reasonable potential 
SIC  Standard industrial classification 
s.u.  Standard units (for parameter pH) 
SWQB  Surface Water Quality Bureau 
TMDL  Total maximum daily load 
TRC  Total residual chlorine 
TSS  Total suspended solids 
UAA  Use attainability analysis 
USFWS United States Fish & Wildlife Service 
USGS  United States Geological Service 
WLA  Wasteload allocation 
WET  Whole effluent toxicity 
WQCC  New Mexico Water Quality Control Commission 
WQMP  Water Quality Management Plan 
WWTP  Wastewater treatment plan



PERMIT NO. NM0020303 FACT SHEET       Page 3 of 17 
 
I. CHANGES FROM THE PREVIOUS PERMIT 
 
Changes from the permit previously issued April 18, 2013, with an effective date of June 1, 2013, and an 
expiration date of May 31, 2018, are: 
 

A. Total Phosphorus & Total Nitrogen were added to the draft permit as a monitoring only 
requirement.   
 

B. Ammonia monitoring is eliminated from this draft permit. 
 
C. WET testing changed from 48-Hr. Acute test to a 7-Day Chronic test based on the new 

4Q3.  
 
II. DISCHARGE LOCATION  
 
As described in the application, the facility is a POTW located at 1960 Heaton LP, S.E., Los Lunas, 
Valencia County, New Mexico.  
 
The discharge from the POTW is to the Rio Grande in Waterbody Segment No. 20.6.4.105 of the Rio 
Grande Basin. The outfall of the facility is located at: 
 
Latitude 34° 46' 48" North, Longitude 106° 43' 50" West 
 

 
 



PERMIT NO. NM0020303 FACT SHEET       Page 4 of 17 
III. APPLICANT ACTIVITY 
 
Under the SIC Code 4952, the facility is a POTW treating domestic wastewater. The facility has a 
design flow of 2.7 MGD serving a total population of 15,454. 
 
The Village of Los Lunas Wastewater Treatment Plant (WWTP) is a combination of two liquid stream 
treatment processes with a combined sludge treatment and disposal process. The first liquid stream 
treatment process is conventional activated sludge process which was first put into service in 1981 and 
was designed for 1.2 million gallons per day (MGD). Due to changes in discharge permit requirements, 
the facility was de-rated to 0.8 MGD in the mid-1900s. The second liquid stream treatment process is a 
membrane bioreactor (MBR) facility that is configured for biological nitrogen removal using a process 
configured similar to the Modified Ludzack-Ettinger configuration. The MBR was put into service in 
2009 and had a design capacity of 0.9 MGD. In 2015, the MBR was upgraded with additional membrane 
cassettes that double the capacity to 1.8 MGD. The current total design flow for the entire WWTP is 
therefore approximately 2.7 MGD. The plat is currently treating approximately 1.6 MGD.  
 
Raw sewage is received through an 18-inch gravity line into the influent lift station. Plant drain flows 
from several nearby facilities and treatment structures, and a bypass line from the MBR plant are also 
plumbed to the influent line. The wastewater is then pumped to the entrance works structure, or it can be 
routed to the MBR entrance works, for preliminary treatment. The conventional activated sludge plant 
(CASP) entrance works consists of coarse screening via a mechanical rake bar screen while grit is 
removed by an aerated grit chamber. Flow is measured by a 9-inch Parshall Flume before discharging 
into the biological treatment process.  
 
The biological treatment process consists of two identical trains that are divided into two zones per train. 
Both zones are aerated by single drop tube-style aeration devices. Oxidized wastewater then enters the 
secondary clarifiers, which are followed by a UV disinfection system. CASP effluent is pumped to a 
mixing box where it is blended with MBR plant effluent prior to discharge to the river.  
 
WWTP Effluent Line and Outfall Improvements 
 
The Village of Los Lunas is currently working to design and construct a new 24” effluent discharge line 
that will be parallel the existing 16” effluent line approximately 1,400 linear feet and discharge into the 
Rio Grande Bosque adjacent to the existing WWTP outfall. The construction of the new line will be 
funded by the U.S. EPA’s Clean Water State Revolving Loan Fund program and an Environmental 
Information Document is currently being prepared to facilitate the State Environmental Review Process 
and compliance with NEPA. Construction of the project may fall within the Rio Grande’s Ordinary High 
Water Mark and require U.S Army Corp of engineers 404 permit in addition to the required SWPPP and 
NPDES General Construction Permit. The project is currently being designed and the anticipated 
schedule for completion is as follows:  

• Begin Construction – October 2018 
• End Construction – March 2019 
• Begin Discharge – March 2019 
• Attain Operational Level – March 2019 

 
*With the construction of the new 24” effluent discharge line, the current effluent will split into two 
parallel pipes under the same outfall number 001. The permittee shall sample from splitter box and 
measure flow from both lines as part of the new draft permit.  
 



PERMIT NO. NM0020303 FACT SHEET       Page 5 of 17 
Sludge Management Improvements 
 
The Village of Los Lunas is currently working to bid and construct new sludge management facilities at 
the WWTP. The project includes construction of a new building to house mechanical sludge thickening 
and dewatering processes, rehabilitation of the existing digester for more efficient volatile solids 
reduction and biological nitrogen removal, and renovation of the existing sludge thickening process. The 
new facilities will improve the quality of treated sludge but is not anticipated to impact WWTP effluent 
quality and will not increase the WWTP capacity. Digested sludge will be hauled to the Village’s 
existing surface disposal site, composted with Village green waste at the Transfer Station, or hauled to 
the Valencia County Regional Landfill for disposal. The project is being funded by a combination of 
Clean Water State Revolving Loan fund money and local economic development funds. The project will 
be advertised for contractor bidding soon and the anticipated schedule for completion is as follows: 

• Begin Construction – March 2018 
• End Construction – July 2019 
• Begin Discharge – July 2019 
• Attain Operational Level – August 2019 

 
IV. EFFLUENT CHARACTERISTICS 
 
The facility submitted EPA Permit Application Form 2A, received December 11, 2017, which provides 
a quantitative description of the discharge shown below.  
 
POLLUTANT TABLE – 1 
        

PARAMETER 
Max. Daily Avg. Daily 

(mg/L, unless noted) (mg/L, unless noted) 
Flow, MGD 1.24 MGD 1.12 MGD 
Temperature, winter 21.70 °C 21.18 °C 
Temperature, summer 28.10 °C 26.00 °C 
pH, minimum 6.91 s.u. -- 
pH, maximum 7.81 s.u. -- 
BOD5 7.00 7.00 
FCB 160.7 MPN 62.01 MPN 
TSS 0.00 0.00 
Ammonia (as N) 0.51 0.40 
TRC 0.01 0.01 
D.O. 7.69 6.43 
Total Kjeldahl Nitrogen (TKN) 13.0 6.7 
Nitrate plus Nitrite Nitrogen 14.0 7.40 
Oil & Grease 0.00 0.00 
Phosphorus (Total) 3.60 2.86 
Total Dissolved Solids (TDS) 584 559 

 
The facility has to sample and report all priority pollutants identified in Part D, Expanded Effluent 
Testing Data of EPA Permit Application Form 2A. All the pollutants were sampled and those pollutants 
that were detected at concentrations exceeding the MQL are listed below:  
 
 



PERMIT NO. NM0020303 FACT SHEET       Page 6 of 17 
POLLUTANT TABLE – 2 – Expanded Pollutant List 
 
PARAMETER 
(Pollutants greater than MQL) 

Max. Daily Avg. Daily 
(mg/L, unless noted) (mg/L, unless noted) 

Antimony  0.0013 0.001 
Arsenic 0.017 0.0143 
Copper 0.0057 0.00463 
Mercury 0.0049 µg/L 0.0028 µg/L 
Nickel 0.005 0.004 
Zinc 0.053 0.049 
Phenol 0.68 µg/L 0.68 µg/L 
Di-n-butyl phthalate 0.99 µg/L 0.33 µg/L 

    
A summary of the last 3-years of available pollutant data taken from DMRs shows the following 
exceedances of pollutant limits.  
 
POLLUTANT/limit Month/Year of Exceedances - Value  

 
E. coli/avg - 126 cfu/100 ml Aug/15 - 231 
E. coli/max – 410 cfu/100 ml Aug/15 - 980, Oct/15 - 435, Feb/16 - 1,120, May/16 - 649 
E. coli quantity – 12.9 bcfu/day Aug/15 - 20, Feb/16 - 18 
TSS/7day-avg – 45 mg/l Nov/16 - 65 

 
V. REGULATORY AUTHORITY/PERMIT ACTION 
 
In November 1972, Congress passed the Federal Water Pollution Control Act establishing the NPDES 
permit program to control water pollution. These amendments established technology-based or end-of-
pipe control mechanisms and an interim goal to achieve “water quality which provides for the protection 
and propagation of fish, shellfish, and wildlife and provides for recreation in and on the water,” more 
commonly known as the “swimmable, fishable” goal. Further amendments in 1977 of the CWA gave 
EPA the authority to implement pollution control programs, such as setting wastewater standards for 
industry, and established the basic structure for regulating pollutant discharges into the waters of the 
United States. In addition, the amendments made it unlawful for any person to discharge any pollutant 
from a point source into navigable waters, unless a permit was obtained under its provisions. 
Regulations governing the EPA administered NPDES permit program are generally found at 40 CFR 
§122 (program requirements & permit conditions), §124 (procedures for decision making), §125 
(technology-based standards) and §136 (analytical procedures). Other parts of 40 CFR provide guidance 
for specific activities and may be used in this document as required. 
 
The facility submitted a complete permit application December 11, 2017. It is proposed that the permit 
be reissued for a 5-year term following regulations promulgated at 40 CFR §122.46(a). The existing 
permit is administratively continued until this permit is issued. 